SELECTION OF APPROPRIATE
BIOREACTOR TECHNOLOGY
BASED ON SPACE-SAVING
ECONOMY FOR WASTEWATER
TREATMENT

THESIS SUBMITTED
BY

BHASKAR SENGUPTA

DOCTOR OF PHILOSOPHY (ENGINEERING)

DEPARTMENT OF CIVIL ENGINEERING,
FACULTY COUNCIL OF ENGINEERING & TECHNOLOGY
JADAVPUR UNIVERSITY
KOLKATA, INDIA

2024






JADAVPUR UNIVERSITY
Kolkata — 700032, India

Index No. 149/19/E

1. Title of the thesis:
Selection of appropriate bioreactor technology based on space saving

economy for wastewater treatment.

1.

11.

1ii.

. Name, Designation & Institution of the Supervisor/s:

Dr. Abhisek Roy

Assistant Professor, Department of Civil Engineering
Jadavpur University, Kolkata — 700 032, India

Mob: +91 8013189845; Email: aroy.civil@jadavpuruniversity.in
[...]
assuming an inlet BOD load of 250 mg/I.

e Gathering feedback on model-based estimated costs for WWTPs using MBR,

MBBR, and SBR technologies from reputable EPC contractors.

Novelty of the Research Study

Given the identified gaps in existing literature, and to establish a systematic approach for
rapid cost estimation of WWTPs using space-saving technologies such as MBR, MBBR,
and SBR, this novel research initiative aims to develop a streamlined tool for basic
engineering and cost assessment. This will be achieved through the creation of cost functions
and response maps that provide detailed cost estimates without relying on historical cost
data. The developed cost functions will be anchored to specific base year and location unit
costs (specifically, the year 2021 in India for this study). Sensitivity analysis of these cost
functions will also be conducted, considering that unit costs for various components used in

the cost functions can fluctuate over time and across different geographical locations.

The developed cost functions are considered highly relevant, logical, and practical
for application across various locations within any country. They are particularly valuable
for decision-making processes involving vendors and plant owners when awarding
contracts. Emphasis has been placed on space-saving technologies to address typical spatial

limitations in urban areas.

In this research study, a series of cost functions has been developed using regression
techniques to estimate capital costs, energy requirements, and operational and maintenance
costs over a 25-year period for BOD removal across a wide capacity range, assuming an inlet
BOD load of 250 g/m3. These derived cost functions will be invaluable for conducting
comparative assessments of available technologies for the construction of new WWTPs

moving forward.



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 3 | Page 4 of 6

A comparable approach has been applied, taking into account variable BOD levels ranging
from 100 g/m3 to 250 g/m3, which are commonly observed in many locations. Using
regression techniques, a set of 3-D cost response maps has also been developed for
estimating capital costs, energy requirements, and operational and maintenance costs over
25 years. These 3-D cost response maps are expected to provide significant value in
evaluating the effectiveness of MBR, MBBR, and SBR technologies for the construction of

new WWTPs where wastewater inlet BOD levels range from 100 g/m? to 250 g/m3.

Additionally, sensitivity analyses were conducted on the cost functions developed
for each of MBR, MBBR, and SBR technologies. Based on these analyses, the cost functions
have been restructured to reflect capacity variations and specific unit costs for each item.
These item-specific cost functions are expected to be practical and applicable globally,

regardless of location and time.

The methods and procedures outlined above represent the novel contributions of this

research study.

Limitations of the Research Study
This research study is focused as follows for rapid estimation of WWTP costs using MBR,

MBBR, and SBR technologies for BOD removal:

» Development of cost functions.
> Development of 3-D cost response maps.

> Development of unit cost co-efficient functions through sensitivity study.

The above functions and maps are based on rational engineering approach and methods. As
such, no major engineering limitation is attached for the use of developed cost functions,
cost response maps and unit cost co-efficient functions. Positive feedbacks on sample
estimated costs for WWTPs with MBR, MBBR, and SBR technologies have also been

collected from few Indian contractors.



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 3 | Page 5 of 6

However, the present research study does not encompass the application of MBR, MBBR,

and SBR technologies for nitrification and denitrification.



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 3 | Page 6 of 6



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

CHAPTER - 4:
METHODOLOGY



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 1 of 10
4.0 Methodology

This chapter outlines the rationale behind the WWTP design, cost estimation,
development of cost functions, creation of cost response maps, sensitivity analysis of

developed cost functions, and their validations.

4.1 Capacity Ranges

The concept of economy of scale applies to WWTPs, where typically the unit cost
decreases as the capacity increases. In this study, WWTPs have been categorized into
multiple capacity groups: small (0.5 5.0 MLD), medium (5.0 —50.0 MLD), and large (50.0

—150.0 MLD).

4.2 Design Input Quality of Wastewater

The characteristics of raw wastewater are influenced by the rate of water supply and
the pollution load per capita. According to the "Manual on Sewerage and Sewage Treatment
Systems," 2013 published by the Central Public Health and Environmental Engineering
Organization in collaboration with JICA, the design inlet wastewater concentrations
presented in Table 2 have been adopted for the design of municipal WWTPs. These

concentrations are based on a water supply rate of 135 liters per capita per day.

Table 2: Conventional Inlet wastewater characteristics

Impurities Unit Content
BOD (biochemical oxygen demand) g/md 250.00
COD (chemical oxygen demand) g/md 425.00
TSS (total suspended solids) g/md 375.00

The first phase of the research involved developing cost functions for BOD removal
across a wide capacity range, based on an inlet BOD load of 250 mg/I as specified in Table
2. This inlet BOD load is a standard practice commonly used for municipal waste treatment

and is typically referenced in government or public tenders.



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 2 of 10

However, the cost of a WWTP can vary significantly depending on the BOD content
in the wastewater. In practical scenarios, the BOD levels in inlet wastewater can differ from
one location to another. In the second phase of the research, cost response functions and cost
response maps were developed using six different BOD concentrations (100 mg/l, 130 mg/I,
160 mg/l, 190 mg/l, 220 mg/l, and 250 mg/l), while maintaining a consistent BOD to COD

ratio across all cases.

4.3 Design Quality of Treated Wastewater
The criteria set by the Ministry of Environment & Forests (MoEF) of the Government
of India (GOI) have been adopted as the standard for treated water quality. These criteria are

listed below for quick reference:

Table 3: Design treated wastewater quality

Parameters Value Unit
Biological oxygen demand (BOD) - design limit 10.00 g/md
Total suspended solids (TSS) 10.00 g/md

The requirements for the characteristics of treated wastewater are legally mandated

and must be adhered to in all circumstances.

4.4 Design Rationales

The design principles formulated for biological treatment in MBR, MBBR, and SBR-
based WWTPs are outlined in Table 3 [252].

Table 4: Design rationales as adopted for biological treatment in WWTPs

Parameters Value Unit
Peak factor 2.25
Lean Factor 0.45
Thickener overflow return as fraction of plant flow 0.15
BOD in thickener overflow return 500.00 g/m?d
Centrate from sludge dewatering as fraction of plant flow 0.0060

BOD in centrate from sludge dewatering return 380.00 g/m?




SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 3 of 10

Table 4: Design rationales as adopted for biological treatment in WWTPs (continued)

Parameters Value Unit
BOD./ VSS 1.42 g BOD /g VSS
BODs/ BOD, 0.67
Kinetic parameters for BOD removal:
Reference temperature for Kinetic parameters 20.00 deg C
Half Velocity Constant 20.00 g bs COD / m?
Maximum specific bacterial growth rate 6.00 (gVvsSS/gVss)/d
Endogenous Decay Co-efficient 0.06 (gVvsSS/gVss)/d
True Yield Co-efficient 0.3125 gVSS/gbCOD

0.5000 g VSS/gBOD

Fraction of biomass that remains as cell debris 0.15
0 values:
Temperature activity co-efficient for Ks 1.00
Temperature activity co-efficient for pm 1.07
Temperature activity co-efficient for kd 1.04
Other data:
Design temperature of reactor basin 12.00 °C
Design MLSS for MBR 8000.00 g/md
Design MLSS for MBBR 5000.00 g/md
Design MLSS for SBR 4000.00 g/md
Ratio of VSS to TSS 0.70
Design MLVSS for MBR 5600.00 g/md
Design MLVSS for MBBR 3500.00 g/md
Design MLVSS for SBR 2800.00 g/md
Percentage clean water oxygen transfer efficiency (for fine
bubble ceramic diffusers) 3500 B
Elevation at site 9.00 m
Atmospheric pressure at elevation of site 95.60 kPa
Effective liquid depth in reactor basin 4.07 m
Point of air release for ceramic diffusers from bottom of 0.50 .

reactor basin




SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 4 of 10
Table 4: Design rationales as adopted for biological treatment in WWTPs (continued)

Parameters Value Unit

Standard temperature 20.00 °C

Concentration of dissolved oxygen at standard temperature

& pressure of 101325 N/m~2 208 g/m’
Aeration a factor for BOD removal 0.50

Salinity & surface tension correction factor for both 0.95

conditions i. e. BOD removal

Diffuser fouling factor 0.90

Percentage (by weight) of oxygen in air 23.20 %
Density of air 1.20 kg / m®
Oxygen transfer efficiency 8.00 %
Factor of safety 2.00

Oxygen consumption 1.42 mg / mg of cell

4.5 Flow diagrams for WWTPs with space saving technologies

Below are flow diagrams for MBR, MBBR, and SBR-based WWTPs, illustrating the

equipment and accessories requirements specific to each technology:

AEROBIC
i
BASIV
RAW TREATED
WASTEWATER Y
SLIDGE
AR AIR
FLOWDIAGRAM FOR TP WITH MER
FRIMARY MEBR MEER SECONDARY
CLARIFIER STAGE-1 STAGE- 2 CLARTFIER

RAW

TREATED
WASTEWATER ? WASTEWATER
SLUDGE L SLUDGE

AIR AIR
FLOW DIAGRAM FOR WWTP WITH MEBR




SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 5 of 10

SER
BASIN
RAW TREATED
WASTEWATER WASTEWATER
SIUDGE
AIR

FLOW DI4GRAM FOR WWTP WITH SER

4.6 Components of WWTPs considered for cost estimation

The initial treatment system for wastewater typically includes a screen chamber and
grit chamber upstream of secondary treatment. The systems for sludge collection and
treatment remain largely unchanged regardless of the secondary treatment technology
employed. The costs associated with these treatment systems for a specific WWTP capacity
are generally consistent and not influenced by the choice of secondary treatment technology.

In practice, the selection of a specific secondary treatment technology, along with its
required equipment, will primarily determine the capital, operational, and maintenance costs
of the WWTP. Therefore, costs other than those related to secondary treatment of wastewater
do not need to be considered when comparing and assessing cost efficiency for the
construction of new WWTPs. It is economically prudent to base comparisons on alternative

technologies solely for secondary treatment.

In this research study, the development of cost functions and subsequent creation of 3-
D maps are based on detailed engineering and cost estimates.

The major equipment and accessories as required for MBR based WWTP:

a) Reaction Basins & Accessories

b) Membrane Chambers & Accessories

¢) Mixed Liquor Recirculation Pumps and Pump-House

d) Blowers and Blower Building
Primary Clarifiers and Secondary Clarifiers are not required for WWTPs with MBR.
The major equipment and accessories as required for MBBR based WWTP:

a) Primary Clarifiers

b) Primary Clarifier Sludge Sump

¢) Primary Clarifier Sludge Transfer Pumps & Pump-House
d) Reaction Basins & Accessories (in two stage)

e) Reactor Basin Waste Transfer Pumps and Pump-House



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 6 of 10
f) Secondary Clarifiers
g) Secondary Clarifier Sludge Sump
h) Secondary Clarifier Sludge Transfer Pumps & Pump-House
i) Blowers and Blower Building

The major equipment and accessories as required for SBR based WWTP:

a) Reaction Basins along with accessories.

b) Waste Transfer Pumps for Reactor Basin

c) Waste Transfer Pump-House for Reactor Basin
d) Blowers

e) Blower Building

Clarifiers (both primary as well as secondary) are not required for SBR based WWTPs.
4.7 Design, detailing and cost estimation

Three models for design and estimation have been developed using Microsoft Excel
spreadsheets: one for MBR-based WWTPs, another for MBBR-based WWTPs, and the third
for SBR-based WWTPs. Each model incorporates input parameters such as the quality of
wastewater before treatment, desired treated wastewater quality, and other relevant design
parameters outlined previously. Standard engineering procedures [260] have been integrated
into each model to determine the sizes of various equipment required for biological

wastewater treatment.

Algorithms similar to those outlined in CAPDET — USEPA [261] have been employed
in each model to select the number of treatment streams for specific capacities and to
calculate the bill of quantities for items such as basins with diffused aeration, pumping
systems, and blowers. Furthermore, costs for biological treatment in MBR, MBBR, and
SBR-based WWTPs across different inlet capacities have been estimated using each
respective model. These estimates are based on schedule of rates for scheduled components
of civil works [262] and quotations gathered for non-scheduled items such as mechanical
and electrical components. Each model includes a contingency to cover additional costs for

process control, piping, painting, etc.



SELECTION OF APPROPRIATE BIOREACTOR TECHNOLOGY BASED ON SPACE SAVING ECONOMY FOR WASTEWATER TREATMENT

Chapter 4 | Page 7 of 10

Each model is designed to perform the following functions:

a) Process design and sizing of major equipment and accessories based on adopted
design criteria.

b) Preparation of a bill of quantities for the construction of individual equipment.

¢) Estimation of civil works costs (including earthwork, in-place reinforced concrete
walls, in-place reinforced concrete slabs, and in-place handrails) for each major
equipment item.

d) Estimation of costs for non-scheduled mechanical and electrical equipment,
including applicable accessories, based on vendor quotations.

e) Determination of space requirements for the installation of WWTPs using respective
technologies.

f) Calculation of operation and maintenance costs for a period of twenty-five years.

g) Calculation of capital expenditure (CAPEX) and operational expenditure (OPEX)
for energy consumption, operation, and maintenance over the 25-year lifespan of the
WWTP. The cost of land required for installing the entire system is also integrated

into the model.

The developed model necessitates input data including the WWTP's design capacity in
million liters per day (mld), concentrations of BODs and SS in raw wastewater, and the
design specifications for treated effluent BODs and SS. Its purpose is to forecast the
comprehensive cost (including CAPEX, OPEX, and necessary land, with the base year set

as 2021) for technology-specific WWTPs designed for biological treatment.

Process design, estimation of bill of quantities for the designed components and
respective comprehensive costs for designed components have been estimated by means of

the developed models addressed above.

For WWTPs with each of the MBR, MBBR & SBR technologies, design and